

# Declaration of conformity

n° 13678 / 2023

According to the results of the following tests:

EN 16139 test report n. 359241- 1/2023  
EN 16139 test report n. 359241- 2/2023  
EN 1728 test report n. 359241- 3/2023  
EN 1728 test report n. 359241- 4/2023  
EN 1728 test report n. 359241- 5/2023  
EN 1728 test report n. 359241- 6/2023  
EN 1728 test report n. 359241- 7/2023  
EN 1728 test report n. 359241- 8/2023  
EN 1728 test report n. 359241- 9/2023  
EN 1728 test report n. 359241-10/2023  
EN 1728 test report n. 359241-11/2023  
EN 1728 test report n. 359241-12/2023  
EN 1728 test report n. 359241-13/2023  
EN 1728 test report n. 359241-14/2023  
EN 1022 test report n. 359241-15/2023



we hereby testify that

## Poltrona GUINEA 3695

of company

PEDRALI S.P.A. - STRADA PROVINCIALE 122 - 24050 MORNICO AL SERIO (BG)ITALIA

**complies with the strength, durability and safety requirements  
of 2<sup>nd</sup> level of EN 16139:2013+AC2013**

*This document is part of a PDF file digitally signed by Franco Bulian.*

The managing director  
Dr. Franco Bulian

December 1st, 2023